

TEST REPORT

Report No.: **SZ4210810-33715E**

Date: September 16, 2021

Page 1 of 40

Astera LED Technology GmbH
Stahlgruberring 36, 81829 Munich, Germany

Report on the submitted samples said to be:

Sample Name: Pixel Brick
Style/Item No.: PB15
Sample Receiving Date: August 11,2021
Lately Re-submit Date: September 08,2021
Testing Period: August 11,2021 - September 10,2021
Result: **Pass**

FURNAL

Signed for and on behalf of

BACL



Checked by: _____
Candy Lin



Approved by: _____
Lance Lee

TEST REPORT

Report No.: **SZ4210810-33715E**

Date: September 16, 2021

Page 2 of 40

Summary of Test Result:

TEST REQUEST

CONCLUSION

A RoHS Directive 2011/65/EU and amendment directives (EU) 2015/863 on Lead, Cadmium, Mercury, Hexavalent Chromium, PBBs & PBDEs, Phthalates (DBP, BBP, DEHP, DIBP) content

A.1 XRF screening test	Pass
A.2 Wet Chemical Testing	
A.2.1 Total Lead content	Pass
A.2.2 Chromium VI (CrVI) content	Pass
A.2.3 PBBs & PBDEs content	Pass
A.3 Phthalates (DBP, BBP, DEHP, DIBP) content	Pass

